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Test Report

SL52105244918801TX Date:March 31,2021

WUJIANG TUTAIKE TEXTILES & FINISHING CO., LTD
NO.1599 SOUTH 3RD RING ROAD, SHENGZE, WUJIANG, SUZHOU, JIANGSU

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description

Sample Color
Composition

Sample Dimension
Lot Size

Style No.

Model No.

Lot No.

Manufacturer

Country of Origin
Country of Destination

Sample Receiving Date
Testing Period

Test Result(s)

Test Performed

11| 3" Building,No.849, Yishan Road,Xuhui District Shanghai,China 200233

(A)Disposable Medical Protective Clothing

(A)white

(A)PP+PE

175

1

TTK-A01

M

TTK-20200820

WUJIANG TUTAIKE TEXTILES & FINISHING CO., LTD
China

United States,Europe

Mar 30, 2021
Mar 30, 2021 - Mar 31, 2021

Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested, for further details, please refer to the following page(s).

Selected test(s) as requested by applicant
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Conclusion A Remark
Flammability Test PASS

Remark(s) : PASS=Meet General Requirement

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center

Ow-d

Sara Guo (Account Executive)

SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check if the product
is genuine with the Brand/Trademark owner directly.
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Test Result

Flammability Test of Clothing Textiles
(16 CFR Part 1610 - 2008)

Sample A
Fabric Surface : Smooth
Test Specimen Direction . Length (face)

As Received
Flame Spread (sec.)

(1) 8.1

(2) 8.4

(3) 8.5

(4) 8.2

(5) 8.1
(Avg.) 8.3
Flammability Classification : Class 1
Remarks
Class 1 Normal Flammability

Class 1 textiles exhibit normal flammability and are acceptable for use in clothing.

Sample Photo

Face Back

The statement of conformity in this test report is only based on measured values by the laboratory and does not

take their uncertainties into consideration.

***End of Report***
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